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ADDRESS:
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INFORMATION CONFIRMED BY APPLICANT % il\E(E E.:

MEDICAL CAP [%&Fiiig

QUANTITY #(&: 25 PIECES 25Tj

BRAND Rfr: TTK

LOT NO. #t%5: TTK-20210120

DATE OF MANUFACTURE 4:7/=HH: 2021.01. 20

COLOUR Biff: BLUE 5

MATERTAL #4J5i: SMS NONWOVENS SMSTLjAf

MODEL #!=5#i#%: M(FREE MODEL) M (¥f5)
MANUFACTURE’ S NAME ZE7=Bafiy: SVTHIRZAR w8l a B A R A A

STANDARD ADOPTED 6 46 % -
YY/T 1642-2019 <Single—use medical protective hood> {—¥RKIEAF B H B IE Y

DATE RECEIVED/DATE TEST STARTED: 2021-04-02

B2 B/ I 6 H A 2021-04-02

CONCLUSION &g :

Breaking strength M

Wik /)

Elongation at break M
A K

Surface water repellency M
Kyt

Resistance to water penetration M

JLiE KL
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Resistance against penetration by synthetic blood[Materiall M

Pt AL 2 a2 1 (Tt ]

Resistance against penetration by synthetic blood[Seam] M

P AL o A 1 (4244 ]

Coliform group M

PNI7]Fiss

Total amount of bacterial colony M

A TR R 7 B

Total amount of fungus colony M

LA D U SR

Pseudomonas aeruginosa M

SR AT 1R

Staphylococcus aureus M

SO B ER T

Hemolytic streptococcus M

T IR TR

Flame retardant performance M

BELIA 2 HE

NOTE: “M” -MEET THE STANDARD’ S REQUIREMENT  “F” -FAIL TO MEET THE STANDARD’S REQUIREMENT
“——" —NO COMMENT B
HE: N FEEbREER  “F7 -ARERREEK
“r WESE A
REMARK :
The decision indicators are derived from the standard required by client (YY/T 1642-2019).0ur inspection
capacity authorized by CMA covers the inspection items of YY/T 1642-2019
FIE SR bR VR T2 P ESRYY /T 1642-2019, F AT FRCMAIA E ARG S0 AE I 26 YY/T 1642-2019F1 KT H o
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).
AHR A HPORL B A TN T Y TE AR BIARAE R I 4 T T CREIRD
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.
SEME FI AR N5 3RS B E TR
THE EXPERIMENT WAS CARRIED OUT AT No. 1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.
AR K ST I Ry T T B X BRI %145
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Breaking strength(N) M
Wr R /7 (N)
(GB/T 3923.1-2013, The distance between the clamps J&Ff:100mm, Rate ¥ :100mm/min)
(GB/T 3923.1-2013 MODEKH 1SO 13934-1:1999)
Requirement 3R

MD ZA1A) 98 MD Zh[\] =40
CD ##i[a 65 CD ##H] =40
(YY/T 1642-2019)
Elongation at break (%) M

BT E (%)

(GB/T 3923.1-2013, The distance between the clamps JZFfi:100mm, Rate ¥ :100mm/min)
(GB/T 3923.1-2013 MODECKH 1SO 13934-1:1999)
Requirement ZE3R

MD A 71.5 MD [\ =15
CD F[a 75.0 CDh i =15
(YY/T 1642-2019)
Surface water repellency(Grade) M

REPIEHE (H)
(GB/T 4745-2012)

(GB/T 4745-2012 MODIEHCEH 1SO 4920:2012)
Requirement ZE3R

1# 3-4
28 3-4
3# 3-4
Average “FIE 3-4 =3
(YY/T 1642-2019)
Resistance to water penetration (kPa) M

YK (kPa)
(GB/T 4744-2013, Steadily increasing water pressure I§J&i%:6. OkPa/min, Temperature of
the water 7Kif#i:20.0°C ,Face down and face side tested IETf[A] FH&fili7K [fi)
(GB/T 4744-2013 MODEHCKA 1SO 811:1981)
Requirement ZE3R

1# >20.0
28 >20.0
3# >20.0
4% >20.0
b# >20.0
Average “F¥1H >20.0 >1.67
(YY/T 1642-2019)
Resistance against penetration by synthetic blood(Grade) [Materiall M
Yia IR & M (&) [k
(GB 1998?—2009 Annex A Ffi3%A, Surface tension of synthetic blood & R H 7K /7
0. 042N/m

Requirement 3R
6 =2
(YY/T 1642-2019)

PAGE 4 OF ©

B N EBREKIRIS H1%:020-61994598/61994599
TR LB % TN TR XIS EIE IR FAR 1S Hi%:020-37721161/66348638



E,r‘*ﬁ%@

—GTTC—

TEST REPORT {(Electronic version)

No:210072116

Resistance against penetration by synthetic blood(Grade) [Seam] M
YA BRI 5 E M () [He4]
(GB 19082-2009 Annex A fff3%A, Surface tension of synthetic blood & IR HITK /1
0. 042N/m)

Requirement ZE3R

6 =2

(YY/T 1642-2019)

Coliform group M

PN:7L:pi

(GB 15979-2002 Annex B Pf=%B)
Requirement ZE3R
Not detected KFiH Must not be detected AEH:H
(YY/T 1642-2019)

Total amount of bacterial colony (CFU/g) M
4 B B 7% 2 8 (CFU/ @)

(GB 15979-2002 Annex B [f{3%B)

Requirement ZE3R
<20 <200
(YY/T 1642-2019)

Total amount of fungus colony (CFU/g) M
HIEH % 28 (CFU/g)

(GB 15979-2002 Annex B [f{3%B)

Requirement ZE3R
<20 <100
(YY/T 1642-2019)
Pseudomonas aeruginosa M

BRAT B
(GB 15979-2002 Annex B Fff3%B)

Requirement ZE3R
Not detected KFiH Must not be detected G H
(YY/T 1642-2019)

Staphylococcus aureus M

EROFERE
(GB 15979-2002 Annex B Fff3%B)

Requirement ZE3R
Not detected KFiH Must not be detected AEHH
(YY/T 1642-2019)

Hemolytic streptococcus M

M PEBERRE
(GB 15979-2002 Annex B Fff3%B)

Requirement ZE3R
Not detected KFiH Must not be detected AEH:H
(YY/T 1642-2019)
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Flame retardant performance M
RELRA M R

(GB/T 5455-2014, Vertical method FEHEE, Condition: A 2&fHA, Type of gas
SRR  Tetrane T %)

Requirement 3R

Afterflame time ZEPRIF[E]: Afterflame time ZEPRIF[E]:
MD 4[] 0. 0s MD hm <15s

Afterglow time [PHPRIS[AE]: Afterglow time [PHPRIS[AE]:
MD 4[] 0. 0s MD Zhm <10s

Damaged length FRE%K Damaged length FREEKE:
MD ZhIF] 147mm MD Zh[A] <200mm
Flammability #REEHRFIL : (YY/T 1642-2019)

MD Zh[a] Melt HAgh
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